
  

 

 

 

 

 

 

 

 

 

 
 

 
 

Optimization Review 
Gilt Edge Mine Superfund Site  

Water Treatment Plant 
 

 Lawrence County, South Dakota 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
www.epa.gov/superfund/remedytech | www.clu-in.org/optimization | www.epa.gov/superfund/cleanup/postconstruction 

EPA 542-R-13-002 

January 2013 

Office of Solid Waste and Emergency Response 

Office of Superfund Remediation and  

Technology Innovation 

http://www.epa.gov/superfund/remedytech
http://www.clu-in.org/optimization
http://www.epa.gov/superfund/cleanup/postconstruction


  

 

 

 

 

 

 

OPTIMIZATION REVIEW 

GILT EDGE MINE SUPERFUND SITE 

WATER TREATMENT PLANT 

LAWRENCE COUNTY, SOUTH DAKOTA 
[...]
 Influent is pumped to the WTP which is an HDS plant with filtration to precipitate metals and 

adjust pH. 

 

 Sludge from the WTP is pumped to an on-site disposal impoundment near the HLP. 

 

 Discharge from the WTP flows by gravity to Strawberry Creek. 

 

Proposed ARD collection system and WTP modifications associated with the OU1 remedy include: 

 

 A storage basin will be constructed at the Hoodoo collection facility so it can operate similarly to 

the Ruby Repository collection system; several of the Strawberry Creek collection facility ponds 

will be filled, but the pumping facility and basin will be largely unchanged. The Ruby Repository 

collection facility will remain as is. 

 



 

 

10 

 

 The existing ARD storage pits will be dewatered and backfilled and a multiple-cell storage basin 

will be constructed in the HLP area. The basin storage capacity will have a capacity of about 70 

MG. ARD from the Ruby, Hoodoo and Strawberry collection facilities will likely be pumped to 

this new basin; ARD will drain from the new basin by gravity to the WTP. 

 

 A collection system to control the groundwater level near the Dakota Maid Pit will be added with 

ARD-impacted groundwater pumped to the new basin prior to treatment. 

 About 12 MG of ARD with sulfate >1,800 mg/L is currently (as of May 2012) stored in the pits; 

this ARD requires treatment by either blending with ARD or other water with lesser sulfate levels 

or by a separate treatment process. The Site team has tested several treatment options. 

 

 Following OU1 remedy completion, generated ARD volumes requiring treatment are expected to 

be reduced by about 67percent as uncontaminated stormwater will be routed away from ARD 

collection facilities. ARD influent is expected to become more concentrated than current 

conditions immediately after OU1 remedy implementation because of the lack of dilution by 

stormwater.  However, the influent will improve after a “rinse period”. Based on sulfate data from 

the collection facilities, influent sulfate levels are expected to be well below the 1,800 mg/L that 

requires dilution prior to the WTP.  

 

 The current waiver of selenium and TDS discharge limits may not be applicable to a “final” OU2 

remedy which will be determined after the OU1 remedy is implemented. 

 

 Assuming the current WTP remains in long-term operation, it would likely be most effectively 

operated in a batch mode with about 1,538 operating hours per year required for treating 30 

MG/year at 325 gpm. 

  

The following sections describe water collection and WTP features; these are shown in the figures 

included in Appendix A.  

3.1.1 Collection  

3.1.1.1 Ruby Repository 

Pumping from the Ruby Repository collection facility (including wet well flow) has a base flow of about 

10 gpm with a maximum flow in excess of 100 gpm; the facility includes a 54,000 gallon underground 

vault at the toe of the repository that collects ARD from the repository and wet well and a 600,000-gallon 

overflow pond, two 540-gpm pumps with 150 horsepower (hp) motors; a high-level alarm; and an auto-

start generator. This storage capacity would provide 1 day of ARD storage in a worst-case scenario. No 

major changes are anticipated in either the facility or the flow rate as part of the OU1 remedy 

construction. 

3.1.1.2 Hoodoo Gulch 

The Hoodoo Gulch collection facility has a base flow of about 2 gpm and a maximum of about 50 gpm. 

ARD is collected from a constructed alluvial groundwater drain and surface water. The facility includes a 

3,400-gallon tank, a single 300-gpm capacity sump pump, a generator with manual start and no remote 

alarm. As part of proposed OU1 remedy implementation, the drain system will be improved and a lined 

impoundment will be added. Due to the improvements in the collection system, some minor increase in 

flow is anticipated. An upgraded pump system and generator will be similar to the Ruby Repository 

facility with redundant pumps, an automatic starting generator and impoundment high-level alarm. 



 

 

11 

 

 

During the Site visit it was noted that the current pump station appeared to have been constructed as a 

temporary installation. The generator has no shelter or enclosure; the piping is supported with wooden 

blocking; and access to the equipment is impeded by fencing.   

3.1.1.3 Strawberry Creek 

The Strawberry Creek collection facility receives flow from the other collection facilities prior to 

pumping to the WTP. Overflow from Pond C alone can be over 1,000 gpm. The facility includes a 

500,000-gallon pond (Pond E) as well as other ponds, a new 50 hp pump and two 150-gpm backups, all 

with variable frequency drive (VFD) motors. The system includes a manual start generator. The capacity 

of Pond E provides several hours of storage in a worst-case scenario under current conditions. As part of 

the proposed OU1 improvements, clean surface water collection and diversion facilities will be added in 

this area to reduce ARD flows. Pond E will be rebuilt and relined at the same location.  

3.1.1.4  Impoundments and Conveyance 

The Site ARD conveyance currently uses three large pits that are remnants of mining operations (Sunday 

Pit, Anchor Hill Pit and Dakota Maid Pit) and smaller ponds (Stormwater Pond, Surge Pond, Pond C, 

Pond D, Pond E, Last Chance Pond, and Ruby Repository Pond) for ARD collection and storage. 

Proposed OU1 work includes filling and capping Sunday Pit, Anchor Hill Pit and Dakota Maid Pit. A 

new approximately 70-MG capacity water storage basin with multiple cells is proposed to be built in the 

HLP area to replace a portion of the lost ARD storage. Water treatment efforts have reduced the ARD in 

storage at the Site. The WTP was not running at the time of the Site visit and had not been operating for 

over 2 months due to low precipitation. Over 200 MG of storage capacity was available at the Site; 

however, this volume is not considered necessary for future operation. 

 

The WTP is at a high elevation at the Site and a large portion of the ARD is pumped twice prior to 

entering the WTP. The OU1 remedy-related upgrades should address pumping inefficiencies with ARD 

storage consolidated in one location. 

3.1.2 Water Treatment Plant 

Water treatment in the HDS system occurs in three primary units: the sludge/lime mix tank (Reactor A), 

the reaction tank (Reactor B) and the thickener. Sludge from the thickener is recycled to Reactor A. Lime 

feed to Reactor A is controlled to maintain a pH setpoint of approximately 10 s.u. in Reactor B (influent 

pH is approximately 3 s.u.).  

 

The Basis of Design Report prepared by CDM Smith in February 2010 for OU1 (“2010 OU1 BOD 

Report”) indicates that the lime addition rate is controlled by a feedback pH control loop from Reactor B 

and that lime is added to both Reactor A and Reactor B. This was not identified during the Site visit, and 

is a deviation from the typical HDS system layout where lime is fed only to Reactor A. The lime-treated 

recycle sludge from Reactor A and the plant influent are blended together in Reactor B. With lime being 

fed in two locations, the control of the lime dosing rate may not be optimal.  

 

  



 

 

12 

 

The plant has a control room in one corner of the building. A modern Supervisory Control and Data 

Acquisition (SCADA) system is provided for overseeing and controlling portions of the operation such as 

lime slurry batching and process pump speeds. The SCADA system cannot be accessed remotely via the 

internet. A radio transmitter auto-dialer is used to generate alarms and notify operators of problems during 

un-staffed periods.  

3.1.2.1 Lime Feed 

The lime storage and feed system includes a 55-ton silo, a volumetric feeder, a slaker, a slurry tank and 

centrifugal slurry feed pumps. The pumps run continuously and the slurry was reported to be 

approximately 20percent solids by weight. Other installations have reported benefits of operating the lime 

slurry system at this high concentration (20percent solids), most importantly having minimal scaling. The 

system appeared to be in good condition and fit for its purpose. 

3.1.2.2 Reactor A 

Reactor A is where the recycle sludge from the thickener and the lime slurry are mixed at the head of the 

plant. The tank capacity is 600 gallons. The Site Manager indicated that the recycle rate was 25 gpm, thus 

approximately 24 minutes of reaction time is provided in this tank, which appears adequate. 

3.1.2.3 Reactor B 

Slurry from Reactor A overflows by gravity to Reactor B where it mixes with the plant influent stream, 

neutralizing the acid and precipitating metal hydroxides and gypsum. Reactor B is aerated using a sparge 

ring and positive displacement blower to oxidize ferrous iron and some manganese. This tank has a 

capacity of 10,000 gallons and at a flow of 325 gpm offers 30 minutes of reaction time which appears 

adequate.  

3.1.2.4 Thickener 

The effluent from Reactor B flows by gravity to the center well of the thickener. Polymer is added to the 

flow stream in the thickener influent pipe to aide in floc formation and to enhance settling and thickening. 

 

The thickener is a circular, carbon steel tank with a diameter of 25 feet and a sidewall depth of 10 feet. 

The design overflow rate is 700 gallons per day per square feet (gpd/ft
2
) at an influent flow rate of 250 

gpm. At the current flow rate of 325 gpm, the overflow rate is 950 gpd/ft
2
. This does not include in-plant 

recycle streams such as filter backwash water, reagent dilution or motive water. There are over 1.5 hours 

of detention time in the thickener. The thickener contains no means of mixing or flocculating other than 

what can be achieved by the velocity and energy of the influent water, therefore it could be considered 

more of a “clarifier” than a thickener. The thickener is operated to achieve 10-15 Nephelometric Turbidity 

Units (NTU) effluent turbidity. 

3.1.2.5 Polymer Addition 

The polymer batching system automatically prepares a new batch of polymer solution when needed. Dry 

polymer is loaded manually into a hopper at the top of the mixing tank. The system uses fresh on-site 

water, which is pumped from the Oro Fino shaft located outside the mine disturbance area and stored at 

the plant. The polymer solution is metered to the process using a variable speed progressive cavity pump 

and diluted with treated water to a 10:1 ratio. It passes through a static mixer before entering the process 

stream. The system appears to be adequate for this purpose.  



 

 

13 

 

3.1.2.6 Filtration, pH Adjustment and Discharge 

The thickener effluent flows by gravity to the filter influent tank and is treated with carbon dioxide to 

adjust the pH to approximately 8.5 s.u. The carbon dioxide feed system appeared to be in good condition.  

 

From the filter influent storage tank, the water is pumped to the filters by a single pump with no backup. 

The filtration system consists of five vertical pressure filters using multimedia for final suspended solids 

removal. The filters are operated to reduce turbidity to about 4 NTU which results in TSS of about 10 

mg/L. The filters are backwashed manually based on head loss across the media. Typically six to seven 

filter backwashes (approximately 18 hours between backwashes per filter) are completed in a full day of 

operation; each backwash takes about 1 hour. Air scour is provided to enhance the backwash 

effectiveness. Dirty backwash water is discharged to a backwash waste tank. The content of the tank is 

returned to Reactor B on a controlled basis. 

 

The filters operate in parallel and there is no apparent means for controlling the rate through any given 

filter (rate of flow control valve or orifice plates). When a filter is returned to service following a 

backwash it likely receives a higher portion of the total plant flow. Any type of filter operates most 

effectively when its flow rate is controlled. Excessive flows tend to prematurely blind the upper portion of 

the filter media resulting in shorter filter runs and more frequent backwashing. The filter effluent flows by 

gravity through an 8-inch diameter HDPE outfall pipe to Strawberry Creek. 

3.1.2.7 Sludge Recycle and Disposal 

The thickener underflow reportedly contains 20 to 30 percent solids, which is continuously recycled back 

to Reactor A. As the sludge inventory builds up, a portion of the sludge is pumped from the thickener to 

the sludge disposal cell located on the northeast portion of the HLP.  

3.1.3 WTP Operation 

Since the HDS process was implemented, the Site operational strategy has been to operate the WTP at the 

highest practical capacity to reduce the volume of ARD stored on-site. For the past year, the stored ARD 

volume and precipitation have been low so the WTP has operated only intermittently.  

 

The major operational concern is the high-sulfate concentration that causes severe scale build-up in the 

plant process units and plugs the filters. The current configuration of the WTP does not effectively reduce 

influent sulfate concentration. When the influent sulfate concentration approaches 1,800 mg/L, the sulfate 

reduction through the thickener is only about 200 mg/L. When treating influent water with sulfate 

concentrations over 1,800 mg/L, the effluent from Reactor B and thickener is supersaturated with 

gypsum, and scaling in the filter media becomes a major problem. The filter media becomes cemented 

together and it is a difficult task to remove the damaged media. The Site team blends ARD influent to 

keep sulfate concentrations below 1,800 mg/L. 

 

The existing WTP was designed to treat a continuous flow of 250 gpm of ARD feed water transferred to 

Strawberry Pond (Pond E) from various ARD storage locations on the Site. The plant throughput rate was 

increased to approximately 325 gpm while maintaining successful treatment results. This has been 

determined to be the maximum hydraulic and treatment capacity of the WTP, with the limiting factors 

being hydraulic capacities of the plant pumps, piping, filters and thickener. One of the key limitations is 

that there is only one filter feed pump that is pumping at its maximum capacity of about 325 gpm. 

 



 

 

14 

 

While the WTP is designed to operate as an HDS process, the recycle rate from the thickener to Reactor 

A may not be as high as the typical 20:1 ratio recommended for the HDS process. The actual recycle rate 

was not available at the time of the Site visit. 

3.2 REMEDIAL ACTION OBJECTIVES AND STANDARDS 

The November 2001 OU2 Interim ROD identified the following remedial action objectives (RAOs): 

 

 Prevent direct exposure of human and environmental receptors to elevated concentrations of 

contaminants in surface water drainage from the Site. 

 

 Reduce or eliminate ARD water flow into Ruby Gulch, Strawberry Creek and Bear Butte Creek. 

 

 Achieve compliance, to the extent possible and practicable for the interim, with currently 

applicable water quality standards. 

 

 Minimize waste and waste disposal requirements.  

 

 Integrate water treatment with overall Site closure and reclamation activities. 

 

 Maintain compatibility with the site-wide RAOs and final water treatment remedial action. 

 

 Minimize expenditures for water treatment at the Site during closure activities. 

 

The 2010 OU1 BOD Report has RAOs related to reducing the volume of ARD generated at the Site and 

reducing the risk of uncontrolled releases. The 2010 OU1 BOD Report also states that a final OU2 

remedy will be identified and implemented after the OU1 remedy effectiveness is determined. Collection 

and treatment of the ARD would continue with the current discharge waivers for TDS and selenium until 

the final OU2 remedy is selected. 

3.3 PERFORMANCE MONITORING PROGRAMS 

[...]
Open Conveyance from
Pond D to Pond E

.
500 0 500250

Feet

PLATE 1a

Schematic Diagram of ARD
Collection and Conveyance Facilities

Pipe Line
GILT EDGE MINE SITE

LAWRENCE COUNTY, SOUTH DAKOTA

Legend

Pipelines

Ruby Repository Pipe Line

WTP Feed Pipe Line

WTP Discharge Pipe Line (Treated Water)

WTP Bypass Pipe Line

Excess ARD Contingency

Ruby Wet Well Pipe Line

Pond D Contingency Pipe Line

Anchor Hill Return Pipe Line

HLP Pipe Line

Hoodoo Gulch Pipe Line

Pond C Contingency Pipe Line

Pond E Contingency Pipe Line

Sunday Pit Return Pipe Line

Note:  All pipes are
6 inch diameter unless

otherwise noted.
Arrows indicate flow direction

Te
m

po
ra

ry
(o

ve
r l

an
d)

P
er

m
an

en
t

(b
ur

ie
d)

D
oc

um
en

t: 
S:

\3
28

0-
R

AC
8\

04
8-

G
ilt

Ed
ge

\g
is

\m
xd

\A
R

D
_F

ig
s\

P
la

te
1a

_A
R

D
C

ol
le

ct
io

n_
C

on
ve

ya
nc

e1
.m

xd



Legend

! Sampling Location

!

!

!

Sunday Pit

Dakota
Maid
Pit

Anchor
Hill
Pit Heap

Leach
Pad Ruby

Gulch
Waste Rock

Dump

Ruby Pond

Strawberry Creek

Stormwater
Pond

Bear Butte Creek

Butcher Gulch

Ruby Gulch

Terrible Gulch

HooDoo
Gulch

Surge Pond

Last Chance
Pond

Cabin Creek

Boomer Gu lch

!

!

!Ruby Repository
Wet Well

Ruby Repository Toe
H-Flume

Hoodoo Collection and
Pump Back System

! WWTP
EFFLUENT

!Pond C to Pond D
Transfer

CP001

CP003

WWTP
EFFLUENT

Intermittent_1

Intermittent

Interm
ittent

Perennial

Routine Water Sampling

GILT EDGE MINE SITE
LAWRENCE COUNTY, SOUTH DAKOTA

.

PLATE 3

D
oc

um
en

t: 
S

:\3
28

0-
R

A
C

8\
04

8-
G

ilt
E

dg
e\

gi
s\

m
xd

\S
W

_s
am

pl
in

g\
P

la
te

3_
R

ou
tin

eS
am

pl
in

g.
m

xd



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX B 

 

Informational Brochures – BioteQ Sulf-IX™ Process 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



www.bioteq.ca

With a design flow rate of more than 25 m3/hr, 
the plant will treat water to produce clean water 
and a usable gypsum product.

The Sulf-IXTM Plant is designed to remove sulphate 
from groundwater.

PROJECT 
OBJECTIVES

Remove calcium and sulphate from groundwater.

PROJECT SIZE  · 600 m3/day flow

TECHNOLOGY Sulf-IXTM for calcium and sulphate removal

COST Confidential

In 2007, BioteQ entered into a development agreement with a US-based 
mining company to apply BioteQ’s Sulf-IX™ process on a groundwater stream 
containing elevated sulphate. The objective of the project is to reduce the Total 
Dissolved Solids (TDS) in the wastewater by removing calcium and sulphate. The 
plant was designed and developed to meet strict effluent limits and improve 
the process operability and economics.

The process incorporates a cation exchange circuit and an anion exchange 
circuit using selective strong acid cationic ion exchange resins and weak base 
anion resins respectively, to produce clean water and a gypsum product.

BioteQ provided process design engineering review, plant commission, and 
operations support for the project. The plant is now being optimized after 
successful start-up in Q4 2010.

Figure 1: Sulf-IXTM Plant Process Flowsheet

 » CASE STUDY

Sulf-IXTM Plant, USA

 

Sulphate
Removal

Sulf-IXTM

Wastewater 
to be Treated

Water Discharged
to Environment

Clean Gypsum
product

Removed from environment & recycled off-site



Innovative water treatment reduces life cycle costs and contributes to sustainability in 
mining and power generation 

 
DAVID KRATOCHVIL, DAVID SANGUINETTI, TERYL MURRAY 

BioteQ Environmental Technologies Inc., Vancouver, BC 
 
Regulations are tightening for wastewater treatment, water conservation and re-use, energy 
consumption, and carbon footprints. Regulatory compliance is increasingly connected with 
the need to operate more sustainably, particularly in the resource and power generation 
sectors. This is driving industry to review the “life cycle cost” of water treatment, which 
includes maximizing recovery of valuable resources including water itself, minimizing 
power consumption, and reducing the carbon footprint. This helps the development of new 
technologies that target compliance with today’s standards and with future regulations. 
Example applications of the Sulf-IX™ water treatment process in the mining and power 
generation are presented. These case studies demonstrate reduced life cycle costs achieved 
through savings in capital and operating cost, including savings in water consumption and 
CO2 emissions. The examples include 1) the removal of sulphate from flue gas scrubber 
blow-down to comply with new regulations, and 2) selective removal of calcium and 
sulphate from cooling tower blow-down to maximize water re-use and reduce energy 
consumption associated with Zero Liquid Discharge (ZLD) systems. 
 
Keywords: water treatment, sulphate removal, life cycle costs, ZLD  
 

Sulf-IX™ process   

BioteQ has developed and successfully piloted a novel ion exchange process called Sulf-
IX™ for the removal of sulphate and TDS from hard waters with high scaling potential and 
elevated levels of sulphate near or at gypsum saturation levels. Sulf-IX™ is a two stage 
process employing a Strongly Acidic Cation (SAC) resin and a Weakly Basic Anion 
(WBA) resin placed in two separate circuits operating in series, achieving an overall partial 
demineralization of the feed by selectively removing Ca2+ and SO 2-

4  from the plant feed 
water. The feed is first directed to the cation circuit where Ca is removed in exchange for 
H+. The effluent from the cation circuit is then directed to the anion circuit where dilute 
H2SO4 produced in the cationic circuit is taken up by the WBA resin. Ion exchange 
reactions during resin loading are identical to those utilized in conventional ion exchange 
systems.  
 
The unique feature of the Sulf-IX™ process is the regeneration step that uses H2SO4 and 
lime as the regenerants for the cation and anion resins, respectively. In both cases solid 
gypsum is formed during resin regeneration. The cationic gypsum is then blended with the 
anionic gypsum to yield a final neutral gypsum product.  The schematic of the Sulf-IX™ 
process is shown in Figure 1. The novel feature of the Sulf-IX™ process is that the spent 
regenerants from the cation and anion circuits are quantitatively recycled with only a small 
volume of concentrated sulphuric acid and lime added to the recycle stream to make-up for 
the acid and hydroxide consumed by the IX process. 
 
 

This paper was presented at the 12th International Symposium on Environmental Issues and Waste 
Management in Energy and Mineral Production, May 2010, Prague, Czech Republic 



This paper was presented at the 12th International Symposium on Environmental Issues and Waste 
Management in Energy and Mineral Production, May 2010, Prague, Czech Republic 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1 – Sulf-IX™ Process Schematic 
 
The resin regeneration reactions taking place in the cation and anion stages can be 
described by reactions (1) and (2):     
 
Cation Resin Regeneration (100% recycle of regenerant): 
CaSO4.2H2O (aq) + Ca2+(aq) + 2H+(aq) + 2SO4

2-(aq)+ 2Rf-Ca(resin) + 2H2O = 2Rf-H 
(resin) + Ca2+(aq)+ SO4

2-(aq) + 2 CaSO4.2H2O(s)                                                     (1) 
 

Anion Resin Regeneration (100% recycle of regenerant): 
Rf.H2SO4(resin) + CaSO4.2H2O(aq)+ 2Ca2+(aq) + 2OH-(aq) + SO4

2-(aq) = Rf + Ca2+(aq)+ 
SO4

2-(aq) + 2 CaSO4.2H2O(s)        (2), 
 
where (s), (aq), and (resin) stand for solid, solution, and resin/gel phases respectively, and 
Rf depicts the resin functional groups. The formula of undissociated gypsum species 
CaSO4.2H2O (aq) is included on both sides of the reactions (1) and (2) in order to highlight 
the fact that as a result of the regenerant recycle, the regeneration of resins in Sulf-IX™ 
takes place under gypsum saturation conditions in the bulk of solution.   
 
The key advantages of Sulf-IX™ can be summarized as follows: 

 Process operates on hard scaling water and in the presence of suspended solids 
directly without any pre-treatment.  

 The process operates with fluidized bed of resins; 
 Solids, i.e. gypsum and Mg(OH)2 are the only waste by-products of  the process. No 

brines are produced; 
 Process achieves very high water recovery since the only water lost in the process is 

the pore water contained in the solids products; 
 Process has lower reagent cost than conventional IX systems due to inexpensive 

regenerants, and low power consumption compared to membrane systems. 
 

Cationic Stage Anionic Stage

W ater with
low Ca, Mg, & SO 4 ,HCO3

W ater with
high Ca, Mg, SO 4, HCO 3

Loading

Cationic Stage Anionic Stage

W ater with
low Ca, Mg, & SO 4 ,HCO3

W ater with
high Ca, Mg, SO 4, HCO 3

Loading

Gypsum

Sulphuric
Acid

Lime

Regeneration

Gypsum

Sulphuric
Acid

Lime

Regeneration



Case study# 1 - Removal of sulphate from flue gas scrubber blow-down   

This case study describes the removal of sulphate from flue gas scrubber blow-down at a 
coal burning iron pelletizing plant where the flue gas produced from the pelletizing plant is 
scrubbed using lime slurry. The pelletizing plant is part of a large iron mine and ore 
processing plant complex. The overall process flow diagram is shown in Figure 2 which 
also shows the proposed application of Sulf-IX™ for the blow-down treatment. As can be 
seen from this figure, solids are separated from the blow-down solution in a conventional 
clarifier, and the clarifier overflow solution is then directed to an unlined tailings pond. 
Water reclaimed from tailings is returned for iron ore processing. The blow-down solution 
flow is 91 m3/hr (400 USGPM) and the composition is shown in Table 1 below.  

Figure 2: Sulphate Removal from Flue Gas Scrubber Blow-Down 
 
Regulatory agencies are concerned about the steady rise in sulphate levels in the tailings 
pond and a new site environmental permit stipulates mandatory reductions in the 
concentration of SO4 in tailings pond water. It has been determined that the flue gas 
scrubber blow-down is the main source of SO4 contributing to the total SO4 present in the 
tailings pond. The objective of the site owner is to reduce the sulphate load in the scrubber 
blow-down by 60% which, given the composition of the blow-down solution, translates 
into a 500 mg/L SO4 discharge limit from a new blow-down water treatment plant. 
 

Table 1: Sulf-IX™ Plant Feed & Discharge Composition 

Constituent Feed [mg/L] Discharge [mg/L] 
Sulfate 1,300 493
Alkalinity 39 0
Chloride 36 36
Calcium 514 168
Magnesium 28 26
Sodium  23 23 
TDS 

 
1,940 746

This paper was presented at the 12th International Symposium on Environmental Issues and Waste 
Management in Energy and Mineral Production, May 2010, Prague, Czech Republic 

 
 
 
 
 

 



The following two water treatment process options are evaluated for achieving the 60% 
sulphate load reduction:  

 Sulf-IX™ process; and 
 Membrane treatment combined with conventional softening upstream of 

membranes, and evaporation-crystallization downstream of membranes treating the 
membrane reject stream. 

 
The membrane process combined with soda ash softening and evaporator-crystallizer 
system was selected as the basis for the life cycle cost comparison with Sulf-IX™ because 
the individual process components of the conventional system are well known and their 
operation well understood which makes this treatment option appealing to risk averse site 
owners. The block diagram of the membrane treatment system with all its ancillaries is 
shown in Figure 3. 
 

 
Figure 3: Membrane-Based Blow Down Treatment System 

 
As can be seen from Figure 3, only 68 m3/hr of the total blow-down flow passes through 
the membrane treatment while the remaining 23 m3/hr bypass the treatment. This is because 
membranes produce treated water nearly free of sulphate which then opens the possibility 
to blend this high purity treated water with untreated blow-down to yield the discharge limit 
of 500 mg/L in the combined blended effluent.  
 
The need for softening upstream of the membrane is driven by the fact that the blow-down 
solution contains elevated levels of dissolved calcium and sulphate which are near gypsum 
saturation thus causing problems with scaling inside membrane modules. The requirement 
for the evaporator-crystallizer system is driven by the need to cost effectively dispose of the 
membrane reject stream containing high concentration of sulphate. Due to the geographic 
location of the site, solar evaporation ponds that are sometimes used for the disposal of 
brines are not technically feasible. The recycle of the brine solution to process is not 
possible and there is no storage pond at the site that is large enough to continue receiving 
the membrane reject stream during the entire life of the project.  

This paper was presented at the 12th International Symposium on Environmental Issues and Waste 
Management in Energy and Mineral Production, May 2010, Prague, Czech Republic 



 
The detailed comparison of annual operating costs for the two treatment options is 
presented in Table 2. Unit reagent, power, waste disposal, and labour costs were provided 
by the site owner in 1Q 2010. The annual maintenance costs of the two water treatment 
plants are assumed to be equal to 4% of the purchase cost of process equipment. Plant 
amortization costs and costs of carbon dioxide emissions are excluded from the annual 
operating cost estimate.  
 
As can be seen from Table 2, the Sulf-IX™ process is estimated to provide close to 
$600,000/year savings in operating costs compared to the membrane based treatment 
system. The savings in power constitute over 50% of the total savings, closely followed by 
the savings in the reagent costs.  
 

Table 2: Comparison of Annual Operating Costs 

OPERATING COST ITEM Unit Cost 
Membrane-

Evap.-Crystal. Sulf-IX™ 
Reagents $/dmt     
   Soda Ash  $ 580 $510,643 $0 
   H2SO4  $ 165 $17,518 $192,720

   Lime $125 $0 $109,500 
   Floc $4,200 $5,013 $11,531 
   Membrane cleaning   $2,102 $0 
Power $/kWh     
   RO  $ 0.10 $126,144 $0 
   Evaporator  $ 0.10 $211,391 $0 
   Crystallizer  $ 0.10 $30,646 $0 
   IX  $ 0.10 $0 $33,288 
Waste Disposal $/mt     
   Na2SO4 crystals $20 $33,744 $0 
   Softening cake (CaCO3) $20 $28,890 $0
   Gypsum $20 $0 $124,100 

        
Membrane replacement (based on 3 year life)   $12,614 $0 
Resin loss (based on 2 years of piloting)   $0 $2,650 
Labour    $344,500 $344,500
Maintenance (4% of purchase cost)   $215,677 $124,000 
 Total Operating cost   $1,538,883 $942,288

 

 

 

 
Table 3 summarizes the carbon footprint of the two treatment options including emissions 
related to the running power, and lime, respectively. All electric power at site originates 
from coal burning power plants. Consequently, the blow-down water treatment plant 
running power is converted to tons of CO2 using the average heating value of coal of 36 
MJ/kg in combination with 36% efficiency of conversion of coal’s heating value into 
electricity. The conversion of lime into CO2 is fairly straightforward as one mol of CO2 is 
emitted into the atmosphere for every mol of lime produced from limestone.  
 

This paper was presented at the 12th International Symposium on Environmental Issues and Waste 
Management in Energy and Mineral Production, May 2010, Prague, Czech Republic 

  

 



Table 3: Comparison of Carbon Footprint 

Carbon Footprint   M-E-C Sulf-IX™ 

 Running Power   kW 420 38 

  kWh/d 10,087 912 
   CO2 emissions from running power dmt/a 4,355                     394 
Lime tpd 0 2.4

    CO2 emissions from lime dmt/a    0                     521  

 Total CO2 emissions  dmt CO2/a 4,355 915 

 Total Cost of CO2 emissions  $15/dmt CO2  $         65,322   $           13,719 

 
As can be seen from Table 3, Sulf-IX™ offers close to 80% reduction in carbon footprint 
compared to the membrane based treatment. This reduction may not be important for the 